1211 Petition for Change

Abbreviations:

CSD or Districts or Sanitation Districts
LPVCWD

USGVMWD

SICWRP

County Sanitation Districts of Los Angeles County
La Puente Valley County Water District
Upper San Gabriel Valley Municipal Water District

San Jose Creek Water Reclamation Plant



MAIL FORM AND ATTACHMENTS TO:

Please indicate County where State Water Resources Control Board
your project is located here: DIVISION OF WATER RIGHTS
P.O. Box 2000, Sacramento, CA 95812-2000
Los Angeles Tel: (916) 341-5300 Fax: (916) 341-5400

http://www.waterboards.ca.gov/waterrights

PETITION FOR CHANGE

Separate petitions are required for each water right. Mark all areas that apply to your proposed change(s). Incomplete
[...]
hazardous substance or other pollutant that is discharged into water and includes, but is not limited to,
input change, operational improvement, production process change, and product reformulation (as
defined in Water Code section 13263.3). Pollution prevention does not include actions that merely shift
a pollutant in wastewater from one environmental medium to another environmental medium, unless
clear environmental benefits of such an approach are identified to the satisfaction of the State Water
Resources Control Board (State Water Board) or Regional Water Board.

ATTACHMENT A — DEFINITIONS ( 4/17/2015) A-3



JOINT OUTFALL SYSTEM ORDER R4-2015-0070
SAN JOSE CREEK WATER RECLAMATION PLANT NPDES NO. CA0053911

Reporting Level (RL)

The RL is the ML (and its associated analytical method) chosen by the Permittee for reporting and
compliance determination from the MLs included in this Order, including an additional factor if
applicable as discussed herein. The MLs included in this Order correspond to approved analytical
methods for reporting a sample result that are selected by the Regional Water Board either from
Appendix 4 of the SIP in accordance with section 2.4.2 of the SIP or established in accordance with
section 2.4.3 of the SIP. The ML is based on the proper application of method-based analytical
procedures for sample preparation and the absence of any matrix interferences. Other factors may be
applied to the ML depending on the specific sample preparation steps employed. For example, the
treatment typically applied in cases where there are matrix-effects is to dilute the sample or sample
aliquot by a factor of ten. In such cases, this additional factor must be applied to the ML in the
computation of the RL.

Source of Drinking Water
Any water designated as municipal or domestic supply (MUN) in a Regional Water Board Basin Plan.

Standard Deviation (o)
Standard Deviation is a measure of variability that is calculated as follows:

o = (Z[x-pP(n-1)>
where:
X is the observed value;
p is the arithmetic mean of the observed values; and
n is the number of samples.

Toxicity Reduction Evaluation (TRE)

TRE is a study conducted in a step-wise process designed to identify the causative agents of effluent or
ambient toxicity, isolate the sources of toxicity, evaluate the effectiveness of toxicity control options, and
then confirm the reduction in toxicity. The first steps of the TRE consist of the collection of data relevant
to the toxicity, including additional toxicity testing, and an evaluation of facility operations and
maintenance practices, and best management practices. A Toxicity Identification Evaluation (TIE) may
be required as part of the TRE, if appropriate. (A TIE is a set of procedures to identify the specific
chemical(s) responsible for toxicity. These procedures are performed in three phases (characterization,
identification, and confirmation) using aquatic organism toxicity tests.)

ATTACHMENT A — DEFINITIONS ( 4/17/2015) A-4



JOINT OUTFALL SYSTEM ORDER R4-2015-0070
SAN JOSE CREEK WATER RECLAMATION PLANT NPDES NO. CA0053911

Attachment B-1 — Map of San Jose Creek WRP including Effluent Discharge and Receiving Water
Monitoring Locations

34°00'00"

® RECEIVING WATER STATIONS
AEFFLUENT DISCHARGE POINTS

L.A. COUNTY

r ——
; ORANGE COUNTY

T —133°55'00"

001

LOS
ANGELES
COUNTY

—133°50'00"

—133°45'00"

118°05°00" 118°00'00"

ATTACHMENT B — MAPS ( 4/17/2015) B-1



JOINT OUTFALL SYSTEM ORDER R4-2015-0070
SAN JOSE CREEK WATER RECLAMATION PLANT NPDES NO. CA0053911

Attachment B-2 — Map of San Jose Creek WRP and surrounding area

:
HE s |5 : | Wi
THIRNEE N i
§§ HIHTHEIRER W
§[ii=<oe]| |HE 3; H Hitls

ATTACHMENT B — MAPS ( 4/17/2015) B-2



JOINT OUTFALL SYSTEM ORDER R4-2015-0070
SAN JOSE CREEK WATER RECLAMATION PLANT NPDES NO. CA0053911

Attachment B-3 — Map of San Jose Creek WRP Outfall Locations

1, )

35 Lt ey il
I °l]. il

i 1 AREE i
i i)z | 3 =" Hils
I |

1.
I
"5

v gy wnow e
Tl B

ATTACHMENT B — MAPS ( 4/17/2015) B-3



ORDER R4-2015-0070
NPDES NO. CA0053911

Attachment B-4 — Map of San Jose Creek WRP showing depth to groundwater near San Jose Creek

SAN JOSE CREEK WATER RECLAMATION PLANT

JOINT OUTFALL SYSTEM

sdepy

5040 Sewoy) 'spnpoid dew (enfiq g pasuady O, Lo PE
se jdaaxa paanpoidai aq jou Aew pue asuadl
sapun payddns sisumo Buimojoy ayy jo Auadosd
Aejaudosd ay) s uIB1ay PAUIEIUOI UOHEULIOJU
ayl “pamasay sy Iy '£10Z WBukdog

1994

(|
0002 000° 0

SID dSHV'L

N\ L

AT

SO

ddM MFFYD ISOr NVS dvaN
HILVMANNOYO OL H1d3a

¥10Z "HIGWNIAON

HIOWNYA TwHINTO 3 HIINIONT 43IHD -NvHD 'H 3TvHO

W3ILSAS T1v4LNO INIOr

.02, vE=]

se|pog Jolem ﬂ_

JuM N991D asor ues D
SlIPM 4THd ASOV1 $
IIop MdadY1 @

jue|d uopjewepay JaJep LS - B
T T T
H9al) esor ueg MOEDBLL MO.LBLL MOELBLL

B-4

ATTACHMENT B — MAPS ( 4/17/2015)



JOINT OUTFALL SYSTEM
SAN JOSE CREEK WATER RECLAMATION PLANT

Attachment B-5 — Map of Indirect Reu

ORDER R4-2015-0070
NPDES NO. CA0053911

se and Replenishment Project (IRRP)

FIGURE 1
i,
. PROJECT AREA
.
X 2 - :
3 el o =
o
(4 * "Ttu 3 €6 '
| i/
< ‘f‘ 4

aA

A -
“T' , W'».. S
m .m ACTIVE PRODUCTION « OWNER / WELL NAME
°m~ ! - OWNER / WELL NAVE
e s AV DOSTING MONTORING | WELL NAME
C 3 FRORGT AN Q% ACTIVE NON-POTABLE - OWNER / WELL NAVE
@ POTENTIAL DISCHARGE POINT 0& INACTIVE NON-POTABLE - OWNER / WELL NAME
e e oo wwerw UPPER SAN GABRIEL VALLEY MUNICIPAL WATER
et DISTRICT
J171 € Pranoncs B Bute X
1] ::':;‘:“ o AROMATESCRE PROJECT AREA
ENGINEERS Aawra
FDATAI1046-58 AUGCAD Figures F1g 1- ProjciAreawih DschargePts dng

ATTACHMENT B — MAPS ( 4/17/2015)




ORDER R4-2015-0070
NPDES NO. CA0053911

Attachment B-6 — Detail Map of Indirect Reuse and Replenishment Project (IRRP)

SAN JOSE CREEK WATER RECLAMATION PLANT

JOINT OUTFALL SYSTEM

- i
b &

ooMSUNT T /]

WY 600MSY of
I.‘..;l.u >
\ /éﬂﬂo
h £

-

TWON NAVAL 1L ATV Nl

[V -iNisve TO¥INOD 0001

N : p Pt
] Jj \ -~ 3 i
d¥M 334D 3SOr NVS . Nﬂ ; ¥ J
"\ 33 WINYS >
40 dVIN TV&3N39 % K _ y A &
; ¢ hos A
x [l /.w L.!o..l .., e e e e Tt §
SIOZ ANVINWT / ¥, 7 s &
..,“ “ \ ﬂwo 4”
HIOVNYR TVHRGED ¥ KTINDONG £300 “ NWO ¥ 3oVeD N - A/

) ¢ P A
. DI -
3 ' : 7 A ) u Q ; :
En‘wlllllll..l.,on.,-h R T'Il.t

ro|Epulmay x
TvaLno S S &
‘\// A . o
HaLss ot NISYE T08.NOD 0001 o SN W.M..WJS —
. 34 VANVE .~ S, e s o=
Z cias ¢p 8N N [ .\ 7 -® ul-
! 1 AVMIY N y 29 I
YO 31 YiNeE N\~ P 1% |
. s (21pay (RUdIEN ) o T
oY o 41D 1.._‘:.
/..?.gﬁ.‘ o Y
- HOMSHRY o e
1 73
s mewpunay peres 2
dBepsgeao (O o
suoges e ¥ .....x - D
CaN o ] uE,
o J —ll
JUeld UOHBWRD Y JAJEM fuRep., }\Osnr 2 — g |
W91 SO ueg | T : :

B-6

ATTACHMENT B — MAPS ( 4/17/2015)



JOINT OUTFALL SYSTEM ORDER R4-2015-0070
SAN JOSE CREEK WATER RECLAMATION PLANT NPDES NO. CA0053911

Attachment C-1 — San Jose Creek West Process Schematic

SAN JOSE CREEK WEST WATER RECLAMATION PLANT
PROCESS SCHEMATIC

JOSE CREEK INTER( (83' LINE)
UR INFLUENT FROM JOCFP‘Im

ll)'liSl ;
ILY Am LOWS OVER THE 2012‘

. QIFFMT g{ S (MAGNETIC. s
ULTRASONIC, ETC) ARE USED.
SOME_ mwnmmmtmn(m
WATER: IRRIGATION, ETC...}
SOME FLOW VALUES SUM OF MULTIPLE m
RECOVERY« %ﬂmﬂ. ETC..)

Influent Flow CAN BE RETURNED TO DIFFERENT LOCATI
= 26.03 MGD 'DUE TO 1-5
[ DASHED LINES INDICATE BYPASS OPTION/NOT NORMALLY IN USE
POWER_SOURCES:
SCE: Substation Jose
Substation Reno
st‘\ocsglb gsnr Generator
TO JO"H” TRUNK
SEWER FOR
OCESSING AT
THE DISTRICT'S
JOINT WATER
POLLUTION
CONTROL PLANT
CATIONIC POLYMER | —
< WAS Flow
N =0.36 MGD
7S\ WASTE ACTIVATED SLUDGE
&
SEDTIENTATION
SECONDARY_SKIMMINGS
AMMONIA )
| pmmmmmee]
ALUM ADDITION %
wj:- Q@
g4
RECOVERY &2
(ALTERNATE ) e vy
Hg | FILTRATION
.
S
i e~ METER TYPE
N | D BACKWASH RECOVERY
POST-CHLORINATION = 0O ws
O uLTrasonic
Reuse Flow

:
1
:
i il G J. | A eroeevier
L o RINE | CHLORINATED EFFLUENT TO Reuse * op
SAMPLE LOCATI TANKS
(a&:rm?.'.%}.;\_

SODIUM BISULFITE

DISCHARGE 001 SGR LINED
UPST FIRESTONE BLVD

SECONDARY DECHLORINATION SYSTEM SGR Outfall Flow
=20.23 MGD g
DISCHARGE 003-SGR DIRECT
SAMPLE LOCATION————————————" @
SGR Direct Flow
=0.012 MGD

R:/0PERATIONS/OTHER/PROCESS SCHEMATICS/SJC WEST 2015 COMPLIANCE.DGN

ATTACHMENT C — WASTEWATER FLOW SCHEMATICS (4/17/2015) C-1



JOINT OUTFALL SYSTEM

SAN JOSE CREEK WATER RECLAMATION PLANT

ORDER R4-2015-0070
NPDES NO. CA0053911

Attachment C-2 — San Jose Creek East Process Schematic

SAN JOSE CREEK EAST WATER RECLAMATION PLANT

PROCESS SCHEMATIC

INFLUENT FROM JO"H” TRUNK SE!

WER

OR SAN JOSE CREEK INTERCEPTOR (63“ LINE)

FERRIC CHLORIOE

ANIONIC POLYMER

POWER SOURCES:
SCE: Substation Jose
Substation Reno
LACSD' ICE
wo S/B Power Generators

ST. 1 STEP FEED FLOW:

CATIONIC POLYMER

INFLUENT
PUMPING

PRIMARY
SEDIMENTATION

ACTIVATED
SLUDGE
AERATION
PROCESS

TR ¢ | B | | WA ——

AMMON A é
(ALTERNATE

INJECTION PT)

P LT

SEC!

ONDAR'

Y

ALUM ADDITION

CHLORINAT 10N
H
e
a5
BACKWASH o
RECOVERY @2
(ALTERNATE ) gl

CHLORINATION

v S T Ve [ N
i P m——
{ N

2

>

=

INERT .51‘3“
FILTRATION

-y

SAMPLE LOCATION
SULFUR DIOXIDE x

(DECHLORINATION)

'l
T
'
1
'
'
1
- CHLORINE

am\s§ Jo

RETURN
ACTIVATED
SLUDGE

NOTES:

TRASONIC, ETC) ARE USEI

3

WATER. IRRIGATII EN ETC...
4. Sl ﬂE FLOW VALUES ARE
5. INTERNAL LDIS (BACKIAS

6. FLOWS MAY NOT

FLOWS ARE DAILY AVERAGE FLOWS OVER THE 2012 YEAR.
2. DIFFERENT FLOWMETER TYPES (MAGNETIC. PROPELLER.

D.
'SI:IE INTERNAL PLANT FLOWS ARE NOT METERED (CARRY
UM OF MULTIPLE FLOWMETERS.
ECDVERY- SKIMNINGS. ETC..)
CAN BE RETURNED TO DIFFERENT LOCATIONS.
E DUE TO

BAL AN E lﬂTE 1-5.
7. DASHED LINES INDICATE BYPASS CPTION/NOT NORMALLY IN USE.

Primary SI'udge
Flow=1.13 MG

PRIMARY SLUDGE

ST. II STEP FEED FLOW

SECONDARY SKIMMINGS

Filter Effluent
=44,70 MGD

BACKWASH RECOVERY

Reuse F |ow
MGD

.

CHLORINATED EFFLUENT TO REUSE

CONTACT
TANKS

SODIUM BISULFITE
SECONDARY DECHLORINATION SYSTEM

DISCHARGE 001A/001B

—

REUSE

SOR CUTFALL DISCHARGE 001 SGR LINED

UPST FIRESTONE BLVD.

SGR_SPREADING GROUNDS

SAMPLE LOCATION

R:/0PERATIONS/OTHER/PROCESS SCHEMATIC/SJC-EAST 2015 COMPLIANCE.DGN

:DISCHARGE 002-SANJOSE CREEK (UNLINED)

ATTACHMENT C — WASTEWATER FLOW SCHEMATICS (4/17/2015)

TO JO"H" TRUNK

PRUCESSING QT
E DlSTRlC

UL T l CI
CONTROL PLANT

METER TYPE

O we

& uLTRAsONIC

A eroreLier
© VENTURI

C-2



JOINT OUTFALL SYSTEM ORDER R4-2015-0070
SAN JOSE CREEK WATER RECLAMATION PLANT NPDES NO. CA0053911

ATTACHMENT D — STANDARD PROVISIONS

.  STANDARD PROVISIONS - PERMIT COMPLIANCE

A.

1.

Duty to Comply

The Permittee must comply with all of the terms, requirements, and conditions of this
Order. Any noncompliance constitutes a violation of the Clean Water Act (CWA) and the
California Water Code and is grounds for enforcement action; permit termination,
revocation and reissuance, or modification; denial of a permit renewal application; or a
combination thereof. (40 C.F.R. 8§ 122.41(a); Wat. Code, 88 13261, 13263, 13265, 13268,
13000, 13001, 13304, 13350, 13385.)

The Permittee shall comply with effluent standards or prohibitions established under
Section 307(a) of the CWA for toxic pollutants and with standards for sewage sludge use
or disposal established under Section 405(d) of the CWA within the time provided in the
regulations that establish these standards or prohibitions, even if this Order has not yet
been modified to incorporate the requirement. (40 C.F.R. § 122.41(a)(1).)

Need to Halt or Reduce Activity Not a Defense

It shall not be a defense for a Permittee in an enforcement action that it would have been
necessary to halt or reduce the permitted activity in order to maintain compliance with the
conditions of this Order. (40 C.F.R. 8 122.41(c).)

Duty to Mitigate

The Permittee shall take all reasonable steps to minimize or prevent any discharge or sludge
use or disposal in violation of this Order that has a reasonable likelihood of adversely
affecting human health or the environment. (40 C.F.R. § 122.41(d).)

Proper Operation and Maintenance

The Permittee shall at all times properly operate and maintain all facilities and systems of
treatment and control (and related appurtenances) which are installed or used by the
Permittee to achieve compliance with the conditions of this Order. Proper operation and
maintenance also includes adequate laboratory controls and appropriate quality assurance
procedures. This provision requires the operation of backup or auxiliary facilities or similar
systems that are installed by a Permittee only when necessary to achieve compliance with the
conditions of this Order. (40 C.F.R. § 122.41(e).)

Property Rights

This Order does not convey any property rights of any sort or any exclusive privileges. (40
C.F.R. 8122.41(g).)

The issuance of this Order does not authorize any injury to persons or property or invasion
of other private rights, or any infringement of state or local law or regulations. (40 C.F.R. §
122.5(c).)

Inspection and Entry

The Permittee shall allow the Regional Water Board, State Water Board, U.S. EPA, and/or
their authorized representatives (including an authorized contractor acting as their
representative), upon the presentation of credentials and other documents, as may be

ATTACHMENT D — STANDARD PROVISIONS ( 4/17/2015) D-1



JOINT OUTFALL SYSTEM ORDER R4-2015-0070
SAN JOSE CREEK WATER RECLAMATION PLANT NPDES NO. CA0053911

required by law, to (33 U.S.C. § 1318(a)(4)(B); 40 C.F.R. § 122.41(i); Wat. Code, 8§ 13267,
13383):

1. Enter upon the Permittee’s premises where a regulated facility or activity is located or
conducted, or where records are kept under the conditions of this Order (33 U.S.C. §
1318(a)(4)(B)(i); 40 C.F.R. § 122.41(i)(1); Wat. Code, 88 13267, 13383);

2. Have access to and copy, at reasonable times, any records that must be kept under the
conditions of this Order (33 U.S.C. § 1318(a)(4)(B)(ii); 40 C.F.R. § 122.41(i)(2); Wat. Code,
8§ 13267, 13383);

3. Inspect and photograph, at reasonable times, any facilities, equipment (including
monitoring and control equipment), practices, or operations regulated or required under
this Order (33 U.S.C. § 1318(a)(4)(B)(ii); 40 C.F.R. § 122.41(i)(3); Wat. Code, 88 13267,
13383); and

4. Sample or monitor, at reasonable times, for the purposes of assuring Order compliance or
as otherwise authorized by the CWA or the Water Code, any substances or parameters at
any location. (33 U.S.C. § 1318(a)(4)(B); 40 C.F.R. § 122.41(i)(4); Wat. Code, 88 13267,
13383.)

G. Bypass
1. Definitions

a. “Bypass” means the intentional diversion of waste streams from any portion of a
treatment facility. (40 C.F.R. § 122.41(m)(1)(i).)

b. “Severe property damage” means substantial physical damage to property, damage
to the treatment facilities, which causes them to become inoperable, or substantial
and permanent loss of natural resources that can reasonably be expected to occur
in the absence of a bypass. Severe property damage does not mean economic loss
caused by delays in production. (40 C.F.R. § 122.41(m)(1)(ii).)

2. Bypass not exceeding limitations. The Permittee may allow any bypass to occur which
does not cause exceedances of effluent limitations, but only if it is for essential
maintenance to assure efficient operation. These bypasses are not subject to the
provisions listed in Standard Provisions — Permit Compliance 1.G.3, 1.G.4, and |.G.5 below.
(40 C.F.R. 8§ 122.41(m)(2).)

3.  Prohibition of bypass. Bypass is prohibited, and the Regional Water Board may take
enforcement action against a Permittee for bypass, unless (40 C.F.R. § 122.41(m)(4)(i)):

a. Bypass was unavoidable to prevent loss of life, personal injury, or severe property
damage (40 C.F.R. § 122.41(m)(4)(i)(A));

b. There were no feasible alternatives to the bypass, such as the use of auxiliary
treatment facilities, retention of untreated wastes, or maintenance during normal
periods of equipment downtime. This condition is not satisfied if adequate back-up
equipment should have been installed in the exercise of reasonable engineering
judgment to prevent a bypass that occurred during normal periods of equipment
downtime or preventive maintenance (40 C.F.R. 8 122.41(m)(4)(i)(B)); and

c. The Permittee submitted notice to the Regional Water Board as required under